
SAVANNAH PLUS 

Illustrated Spare Illustrated Spare Illustrated Spare 
Parts CatalogueParts CatalogueParts Catalogue   

15 Vickery Street, Hamilton 3241, New Zealand. Phone (07) 849 2274 



GRASS CATCHER MOUNTING AND GRASS CHUTE 
 

 
 

 
 

1 

2 

3 

11 

10 

9 

7 
8 

11 

10 

9 

4 

5

6 

12 
13 

15 

 

14 

16 



GRASS CATCHER MOUNTING AND GRASS CHUTE 
Item Description Part Number Qty 
1 BACK PLATE ZTS189 1 
2 MOUNTING BRACKET, RH ZTS187 1 
3 MOUNTING BRACKET, LH ZTS188 1 
4 BOLT, M8 X 16 ZTS181 2 
5 WASHER, Flat, Dia 8 X 21 750156 2 
6 NUT, Nyloc, M8 750102 2 
7 BRACKET, RH ZTS190R 1 
8 BRACKET, LH ZTS190L 1 
9 BOLT. M10 X 20 750182 8 
10 WASHER, Flat, Dia 10 X 21 750153 8 
11 NUT, Nyloc, M10 750127 8 
12 COVER, Access ZTS230 1 
13 SCREW, Button Head, M6 X 12 750201 4 
14 CHUTE ZTS195W 1 
15 LATCH ZTS224 1 
16 RIVET 754187 2 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    

 



CATCHER BAG ASEMBLY
 

 
 
 

 

1 

24

3

5

6 

7 

9,10 

11

12

13 

14 

15 

18 

16

17 

19 

25 
21

24
23 

18

21 

21 

 

8 
22 

23 



CATCHER BAG ASEMBLY 
Item Description Part Number Qty 
 Catcher Bag Kit (Complete)   
1 BAG,  Catcher ZTS 194 1 
2 FRAME, Catcher, Front ZTS 212 1 
3 FRAME, Catcher, Middle ZTS 217 1 
4 FRAME, Catcher, Base ZTS 192 1 
5 FRAME, Catcher, Top ZTS 193 1 
6 DIVIDER, Airflow ZTS 221 1 
7 GIUARD ZTS366 2 
8 GUARD, Rear ZTS287 1 
9 GUARD, LH ZTS284 1 
10 GUARD, RH ZTS285 1 
11 GUARD, Corner ZTS365 2 
 HANDLE ASSEMBLY  1 
12 HANDLE, Inner ZTS 218 1 
13 HANDLE, Outer ZTS 219 1 
14 GRIP, Handle ZTS 213 1 
15 PLUG  1 
16 SPACER ZTS 159 1 
17 BOLT, M8 X 65 750137 1 
18 NUT, Nyloc, M8 750102 1 
 ASSEMBLY KIT   
19 HANDLE, Catcher 502158 2 
20 BOLT, M6 X 30 750115 8 
21 SETSCREW, M6 X 20 750113 2 
22 BOLT, M6 X 40 750314 2 
23 NUT, Nyloc, M6 750101 12 
24 TIE, Cable, 100 X 2.5 ZTS 269 10 
24 SCREW  12 
    
    
    
    



BLADE ENGAGE LEVER  

 
 

1 

2 

3 

4  

6 

7 

8 

10 

5 

8 

9 

 



BLADE ENGAGE LEVER  
Item Description Part Number Qty 
1 LEVER, Engage/Disengage ZTS208 1 
2 NUT, M10 750105 1 
3 HANDLE ZT1198 1 
4 WASHER, Flat, M10 X 21 750153 2 
5 SPRING 850119 1 
6 NUT, Nyloc, M10 750127 1 
7 SETSCREW, Hex Hd, M6x 16 750112 2 
8 NUT, Nyloc, M6 750101 2 
9 LINK ZTS177 1 
10 CABLE ASSEMBLY ZTS116 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
     



PARK BRAKE INSTALLATION 
 

 
 
 

 
 
 
 
 
 
 

4 

1 

3 

2 

5 

6 

8 

7 

10 

11 20

16

17

18 

1219

13

14

15 

21 

21 

9 

 



PARK BRAKE INSTALLATION 
Item Description Part Number Qty 
1 LEVER, Park Brake ZTS209 1 
2 SPRING 850119 1 
3 NUT, Nyloc, M10 750127 1 
4 KNOB 850192 1 
5 SPRING 750388 1 
6 LINK ZTS275 1 
7 SETSCREW, M8 x 20 750116 1 
8 NUT, Nyloc, M8 750102 1 
9 LINK ZTS274 1 
10 STARWASHER 750203 1 
11 LINK ZTS163 1 
12 ARM, Tension, Drive Belt ZTS199 1 
13 WASHER, Flat, M10 X 21 750153 1 
14 NUT, Nyloc, M10 750127 1 
15 BOLT, 3/8” X 1 ½” UNF 755603 1 
16 PULLEY, Idler PIFBB126598A 1` 
17 WASHER, Flat, M10 X 21 750153 1 
18 NUT, Nyloc, 3/8” UNF 750135 1 
19 SPRING, Tension 750385 1 
20 NUT, Nyloc, ¼” UNC 750133 3 
21 NUT, Hex, ¼” UNC 750109 4 
    
    
    
    
    
    
    
    
    
    
 



LIFT LEVER ASSEMBLY 
 
 
 

1 

2 

8 

9 

3 

7 

15 

5 

15 

 

16 

4 

10 

6 

11 12 

13 
14 

15 

 



LIFT LEVER ASSEMBLY 
Item Description Part Number Qty 
1 LEVER, Lift ZTS179 1 
2 LINK ZTS181 1 
3 PAWL AM011 1 
4 SETSCREW, M8 X 45 ZT1172 1 
5 NUT, Hex, M8 750129 2 
6 WASHER, Flat, M8 X 21 750156 2 
7 NUT, Nyloc. M8 750102 1 
8 SPRING AM012 1 
9 BUTTON AM013Q2 1 
10 GRIP ZTS370 1 
11 LINK, Long ZTS180L 1 
12 LINK, Short ZTS180S 1 
13 SETSCREW, M10 X 25 750736 3 
14 WASHER, Flat, M10 X 21 750153 3 
15 NUT, Nyloc, M10 750127 5 
16 BOLT, M10 X 50 750170 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
 



DRIVE LEVER INSTALLATION 

 

 

1 

3 

2 

4

5 

6

7 

8 

9

13 

10

11 14 

16 

15 

18 14

15

 17
19 

20 
21 

23

24 

20 
22 

23 

24 

12



DRIVE LEVER INSTALLATION
1 CONTROL HANDLE ZTS165 2 
2 GRIP ZT1213 2 
3 PLUG ZT1178 2 
4 BOOT, Drive Lever ZTS277 2 
5 ARM, Control Handle ZTS166 2 
6 BOLT, M8 X 40 750121 2 
7 NUT, Nyloc, M8 750102 2 
8 CABLE TIE 502268 2 
9 BEARING, Roller 750242 4 
10 KEY, 3/16” X 3/16” X 18 ZTS262 2 
11 LEVER ZTS167 2 
12 WASHER, Flat, ½” X 1’ ZP 750154 2 
13 NUT, Nyloc, M12 750104 2 
14 ROD END AM020 4 
15 NUT, Hex, 3/8” UNF 750131 4 
16 LINK ZTS207 2 
17  BOLT, M3/8” X 1 1/4” ZP 750161 4 
18 NUT, Nyloc, 3/8” UNF 750135 4 
19 DAMPER ZTS294 2 
20 SETSCREW,  M8 X 45 ZT1172 4 
21 SPACER ZTP145 2 
22 SPACER ZTP146 2 
23 NUT,  Hex, M8 750129 4 
24 NUT, Nyloc, M8 750102 4 
    
    
    
    
    
    
    
    
     



SEAT INSTALLATION 
 
 
 

1 

2 3 

4

6

7

8 

9

10 

11 

12 

13 

5 



SEAT INSTALLATION 
1 SEAT ASSEMBLY 750148 1 
2 WASHER, Flat, M8 X 21 750156 4 
3 SPRINGWASHER, M8 750157 4 
4 NUT, Hex, M 8 750129 4 
5 MOUNTING PLATE, Seat ZTP149 1 
6 NUT, Nyloc, M8 750102 4 
7 SPRING 13060 2 
8 WASHER, Flat, M8 X 21 750156 2 
9 SETSCREW, M8 X 20 750116 2 
10 NUT, Nyloc, M8 750102 2 
11 SCREW, Button Hd, M6 X 12 750201 4 
12  WASHER, Flat, ¼” 5/8”, ZP 750160 4 
13 NUT,  Nyloc, M6 750101 4 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
 



DECK MOUNTING PARTS 
 
 
 
 
 

 
 

 

1 2 

3 

4 
5 

6 

7 
8 

9 

8 10

8 

9 

11 

10 9 

13 

12 

7 10 



DECK MOUNTING PARTS 
Item Description Part Number Qty 
1 CONNECTING LINK, Deck ZTS205 1 
2 SCREW, M12 X 25 750140 4 
3 WASHER, Flat, M12 X 25 750154 4 
4 NUT, Nyloc, M12 750104 4 
5 LIFT LINK, Front ZTS204F 2 
6 LIFT LINK, Rear ZTS204R 2 
7 SCREW, M10 X 35 750139 4 
8 NUT, Hex, M10 750105 6 
9 NUT, Nyloc, M10  750127 7 
10 WASHER, Flat, M10 X 21 750153 14 
11 TOGGLE 500196 1 
12 LINK 850856 1 
13 SPLITPIN 750198 1 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
 

 



FRONT AXLE INSTALLATION 

 

1 

2 

34 

6,7 

5 

16 

9,10 

13 

14

15

 

8

11, 12

17



FRONT AXLE INSTALLATION
1 BEAM, Front Axle ZTS332 1 
2 BOLT, M16 x 90 ZTP142 1 
3  NUT, Nyloc, M16 750128 1 
4 PLUG, End ZTS293 2 
5 BUSH, Teflon ZTS267 4 
6 CASTER BRACKET, LH ZTS337 1 
7 CASTER BRACKET, RH ZTS341 1 
8 WHEEL RIM ASSEMBLY (Complete) 750304 2 
9 RIM, Wheel,  755212 2 
10 BEARING, Roller BB205215N 2 
11 TYRE,  755213 2 
12 TUBE,  755214 2 
13 WASHER 13107 2 
14 SPRINGWASHER, M10 750183 2 
15 SETSCREW, M10 X 20 750182 2 
16 CIRCLIP, External 750193 2 
17 CAP ZTS292 2 
    
    
    
    
    
    
    
    
    
    
    
    
 

   



COVERS AND GUARDS 
 

 
 

 

1 

2 
3 

5 

4 

7,8 

9 

10,11

6 



COVERS AND GUARDS 
1 COVER, Lift Lever ZTP128 1 
2 FOOT PLATE, LH ZTP126 1 
3 FOOT PLATE, RH ZTP127 1 
4 SIDE COVER, LH ZTP130 1 
5 SIDE COVER, RH ZTP131 1 
6 COVER, Drive Levers ZTP129 1 
7 SCREW, Button Head, M6 X 12 750201 19 
8 WASHER, Flat, ¼” X 3/8” ZP 750160 19 
9 PROTECTION BAR ZTS347 1 
10 SETSCREW, M8 X 20 750116 4 
11 WASHER, Flat, M8 X 21 ZP 750156 4 
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
    
 



DRIVE INSTALLATION 

1

2 

3

7, 8

4

5

6

19 

9 

10 
12 

9 

14, 15, 16 

17

 

11

13

18 



DRIVE INSTALLATION 
1 ENGINE, Honda E16HP 1 
2 BOLT, Engine Mounting STFO618 4 
3 MUFFLER ZTP136 1 
4 PULLEY, Engine ZTS210 1 
5 WASHER WO72004 1 
6 BOLT, 7/16” X 1½” 750168 1 
7 TRANSMISSION, Hydrostatic, LH ZTS250 1 
8 TRANSMISSION, Hydrostatic, RH ZTS251 1 
9 CAPSCREW, M8 x 65 750137 4 
10 NUT,  Nyloc, M8 750102 4 
11 CAPSCREW, M8 x 65 750137 4 
12 NUT,  Nyloc, M8 750102 4 
13 WHEEL ASSEMBLY 750302 2 
14 RIM, Wheel 755608 1 
15 TUBE, Inner 750301 1 
16 TYRE, 18 X 9.50 - 8 750300 1 
17 NUT, Wheel,  750206 4 
18 SPACER, Rear Wheel ZTS227 2 
19 BELT, Drive, Engine WO4 1 
20 CABLE, Engine Control (Not shown) ZTS115 1 
    
    
    
    
    
    
    
    
    
    
    
   

 



ELECTRICAL PARTS 
 
 

 
 
 
 

 

1 2 

3 

4, 10 
5 

6 

6 

7 

8 

9 



ELECTRICAL PARTS 
Item Description Part Number Qty 
1 BATTERY, 12V ZTS229 1` 
2 SWITCH, Safety, Seat SSL 1 
3 HOURMETER AM211 1 
4 SWITCH, Ignition 13125 1 
5 PLUG, Accessory 750868 1 
6 SWITCH, Limit 750769 2 
7 BATTERY CABLE, +ve ZTP151 1 
8 BATTERY CABLE, -ve ZTS257 1 
9 WIRING LOOM – 5 Parts ZTP150 1 
10 IGNITION KEY AM015 1 
11    
12    
13    
14    
15    
16    
17    
18    
    
    
    
    
    
    
    
    
    
    
    
    
 

 


